Monteringsanvisning/ Mounting instructions 29 serien

Varenr. Liste/Item list: \

2901, 2902, 2903, 2904, 2905, 2906, 2907, 2908, 2910, 2912, 2914, 2916, 2918, 2920, 2922, 2924, 2926, 2928,
2930, 2931, 2932, 2933, 2934, 2936, 2938, 2940, 2941, 2942, 2944, 2946, 2947, 2948, 2949, 2950, 2952, 2954,
2955, 2956, 2957, 2958, 2959, 2960, 2961, 2962, 2963, 2964, 2966, 2968, 2969, 2970, 2971, 2972, 2974, 2975,
2976, 2979, 2980, 2981, 2982, 2983, 2984, 2985, 2986, 2987, 2988, 2989, 2994

‘7.(
Ve

Legepla;isér -




Introduktion/Introduction

Intro tekst,
Generelle anvisninger (vanger/net etc)
Specielle forhold vedrgrende...

Legepladser



Fundering/Foundation

30

60

+— 30

Fundering, stolper/Foundation, post

30

60

.......

30

Fundering, skra stolper/Foundation, oblique post

40

e

25

Fundering, fieder/Foundation, spring

& Generel stolpemontering, sammenhold
med det aktuelle produkts datablad

& General post mounting, for further
information look at the products dataheet.

60

30

30

N\
AR
NN\
\\
NS
NN
O\
= i\\
o
™
e
L]
o
~m

Fundering, net og tov/Foundation, net and rope

‘ .
|

Legepla;isér




Montering stolpe/vange/Mounting of post/beam

& Ved samling af 2 vanger ‘ \_
monteres de pa samme \ \
stolpe med samlingsbeslag ‘
til hver, disse forskydes ‘

|

med en hulplacering 5 cm ‘
nedad

&2 If two beams need to be , “‘\
mounted on the same | e
post, it should be displaced

Washer @16
M 16 Lasemgtrik/

Pasvejst bolt m16/
M 16 Lock nut

Bolt, welded m16
M 16 gevingstang, tilpasses/
Plastprop @42/ ; Plastprop @42/
Plug 042 M 16 threded rod, cut to fit Plug @42
v Vv v VY

ﬂ] A |

?36/20X45mm afstandsklods/
©36/20X45mm Space block,
rubber

Skum tilpasnings klods/Foam block

\ /
5 cm down. ;
|
L 7
A\ /"‘;J “ ll
l\\ H‘:" |\ _/’4//1
L = \ '
i |
it |
\ |
| \
| |
Montage stolpe og dobbelt stolpe pa vange/Mounting of post and double post on beam
Spaendeskive @16/ Spaendeskive @16/
Washer @16

Samlingsbeslag til stolpe montering/Assembly bracket for mounting of post

Legepladser




Montering rgr/staenger/Mounting of somersault rod

&> Start med at placere redskabet korrekt i henhold til
datablad. Monter stolper.
Kgr rgr igennem kompositbeslag, monter tvaernot
og skub beslaget pa plads sa rgret er |ast.
Monter nu beslag med 4 stk 6X60.

&l Start by placing the product as described in the
datasheet. Mount posts, and let the pipe through
the composite bracket. Mount the split and push
the bracket in place so everything is locked.

Now lock the bracket with 4 pcs. 6x60 screws.

Legepladser




Montering af fjeder/Mounting of spring

090 ()

&2 Stalfoden monteres med bolt pa fjeder.

&R The steelfoot is mounted on the spring
with 3 pcs. bolts.

\
1

Leéepladser




Montering net og tovveerk/Mounting of net and rope

&> Start med at placere redskabet &= Start by placing the product as

korrekt i henhold til datablad, described in the datasheet.

monter stolper. Predrill in post og mount the eyeball.
Stolpe forbores med 5 mm bor Mount the shackel in the eye, and at
derefter monteres gjebolt. Monter last the shackel should be retighten.
emnet med sjekel i gjet. Derefter

efterspaendes.

Legepladser



Montering af flydende gulv/Mounting of floating floor

] ] [ I - =]
S \\\\\\\n\\-@ © c_=-=-=-=--E-ﬂ-:-ﬂ-&-ﬂ-:—%-&- Or 1
D N P (7 7 s N7 L NI N

&> Start med at placere redskabet korrekt i henhold
til datablad, monter stolper.

Stolpe forbores med 5 mm bor,

derefter
monteres @jebolt. Kaedebeslaget faestnes pa
gulvet med sjeekel.

N e 53 T
{ e Lt f\n 5 (\\
EF> Start by placing the product as described in the
datasheet.

Predrill in post og mount the eyeball. Mount the \
shackel in the eye, and at last the shackel
should be retighten.

Legepladser



Montering vange/vange/Mounting of beam/beam

& Vanger som ikke samles med
samlingsbeslag monteres med 2 stk.
karmskrue.

&= Beams which is not assembled with
bracket is mounted with 2 pcs. of frame
SCrews.

Samling af vanger med karmskrue/ Assembling of beam with frame screws

Legepladser



Montering stalfod pa stolpe/Mounting of steelfoot on post

&2 Stolpeskoen monteres pa stolpen
med 4 stk xxx skruer .

&P The steelfoot is mounted on the
post with 4 pcs. Frame screws.

Legepladser



Montering trosse/Mounting of hawser

Trosse/

Hawser Gevindstang/

Threded rod

Lasemptrik/
Lock nut

f f % -:l
- mmm | [ {
[ /
| ) 4 .
| | A A
| |
| 1
e | '
= | Spaendeskive/ Plastprop/
I Washer Plug
Stolpe/ —
post [
|
|
| ]
| |
|
— |
| |
| WJ ,{/' I . ‘
@ (e T
o o L (N
X | A L W

&> Trossen monteres i det forborede hul, spaendeskive,
lasemgtrik spaendes til sa trossen sidder helt teet til
stolpen. Afslutningsvis monteres plastproppen ind det
nedsaenkede hul i stolpen, henover lasemgtrikken.

The hawser is mounted in the predrilled hole, washer
and lock nut is tighten so the hawser is as close to the
post as possible. At last the plastic stopper is put into the
hole in the post over the lock nut.

Montering af trosse med samlingsbeslag/Mounting of hawser with assembly bracket

Legepladser



Montering rullebeslag/Mounting of pole twister

&b Rullebeslaget monteres pa trosse og dernaest pa stolpen.
Med 5 stk xx skruer.

&P The pole twister is mounted on the hawser and after
that on the post.
With 5 pcs. screws.

—

:

L ap]

TI.7
B

(A

\ () J
\ \\Y)
- ‘
) - ’
¢ L= - \\ "
U
[ i |l
— /
~) &/ |
I TA |
| { /3 )
/‘ \k‘\///‘ ‘
\‘\_h )
e

|
1

Leéepladser



Montering tunnel/Mounting of tunnel

NN
\
\‘ \4— Tunnel/
\

Tunnel

\\ \ ?36/20x30 afstandklods, gummi/
?36/20x30 spacer, foam

M16 bolt/
M16 lock nut

M 16x200 Braedebolt/ = | | |1} 11
M 16x200 Carriage \

Speaendeskive @16/
Washer @16

Stolpe/—»
Post

Lgf——

Plastprop @42/
Plug @42

A
|

/- ‘

‘ & Ved overskydende gevindstang
| afskeeres dette.

/ | &5 If there is extra rod sticking out
of the post, this is cut of.

Montering af tunnel med samlingsbeslag/Mounting of the tunnel with assembly bracket

Legepladser



